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Job Number M —:

505

Exp.Point BHS3Z oS
DEPTH :
Description :

SPECIMEN/STAGE No: 1 2

3.00

m.

Grey gravelly sandy clay

CELL PRESSURES =

WEIGHT OF SPECIMEN
DIAMETER OF SPECIMEN
HEIGHT OF SPECIMEN=
WT.of WET SAMPLE+TIN
WT.of DRY SAMPLE+TIN
WT.of TIN

3
100
24946
84.3
1497
S
507
422

LOAD FACTOR = s.a3
~ PRESSURE ZERO =

3 i 13

200 400 kN/m#

gms.
m.m.
..
gms.
gms.
gms.
N/Div.
Div.

HEAR STRESS kMN/m2 *100)
[Le]

—
o

Crriginator

17
26
J5
41
47
a1

DEVIATOR STRESS
KMm= ]

1H]
G1
BG6
71

BEAD | AFEA BIRMN| STRAIN | PROVING MG DIAL APPLIED LDAD
Mo | cm2| % mmm Divs, kiv Ay
558 1 0

1| s83a| 10 2 14 0.10

2| ssa7| 20 4| 20 0.5

3| 5756 3D & 26 (.20

4| 5817 4.1 gl 30 0.74

5| sara|l 5.1 | 34 027

6| 5943 61 T2 B 030

7| 8opy| 74 14 453 0.34

8| sor4a| 8.1 16 49 0.37

9 g141| 91 18 53 0.41

10| 8211 104 =0 57 0,44

11| 6281 11.1 22 B5 0,46
12| 6354 122 24 71 051
13| 428 132 26 Fis 0.56
14| 6504 142 28 7h 0.57
15| 6582 152 an B3 (.62
16| 66B1| 162 da Ba (.66
17| 743l 172 34 oz 0.70
18| 6B26| 182 a6

19| 69.12| 192 ag
20| ropo| 203 40
21| 7080]| 213 42

SPEC./STAGENo: 1

WATERCONI, = 12.3
BULKDENSITY = 2.27
DAY DENSTY = 2.02
CELL PRESSURES = 100
SHEAHSTRENGTH = 25
STHAIN at F AILU AE = 6
RATE of STRAIN = 2

MEMBRANE TYPE =

2 3
200 400
36 55
10 21
2 2

Standard Latex — 0,8mm. thick,

AVEHAGE SHEAR STHENGTH = 39
APPARENT COHESION 14
AMNGLE of 3HH. HESISTANCE = 5

)

DEVIATOR STRESS (kN/m

L]

21

oy

2.0

QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

30

4.0

.I'iﬂ

PRINCIPAL STRESSES (cNfire * 100)

in accordance with

BS EN ISO 17892: Part8

STRESS / STRAIN PLOT

oo

Robroyston North. M505

% dryweight
Meofm®
Mol
kM/fm2

kMN/m?
(3{_'
25fmin,

kM/m=2

kMNim#

Degroes

N o

150

STRAIN (%)

FAILURE

250

20% Shrain
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Mottled brown gravelly sandy clay

Job Number M—: 505
Exp.Point . BHS 3=
DEFTH: 1.20 m.
Description :

SPECIMEN/STAGE No: 1
CELL PRESSURES
WEIGHT OF SPECIMEN
DIAMETER OF SPECIMEN
HEIGHT OF SPECIMEN =
WT.of WET SAMPLE+TIN =
WT.of DRY SAMPLE+TIN
WT.of TIN

LOAD FACTOR
PRESSURE ZERO =

[l

. READ .ﬂ.FF.-"t 5 I HAIN

Qriginator

Checked &

Mpproved

PROVING RNGDIAL

2

100 200

J202

247
201
GE1
550

426

J.83

3 i

3

400 kN/m#

gms.
m.m.
m.m.
gms.
gms.
gms.

N/Diwv.

13 Diwv.

| DEVIATORSTRESS

SPEG. /STAGE No: 1 2
WATERGONT, = 21.9
BULKDENSITY = 2.04
DRY DENSTY = 1.67

CELL PAESSURES = 100 200
SHEARSTRENGTH = &1 29
STRAMN at FAILURE = 3] 9

RATE of STHAIN = 2 2

MEMBRANE TYPE =

Standard Lataex

AVERAGE SHEAR STHENGTH =

APPARENT COHESION =

ANGLE of SHR. RESISTANCE =

S5TRAN APPLIED LOAD o
Mo cm? % mim [Dhvs. ) i kiN/m2 I
THO? Q2
1] va80| 1.0 2| 14 0.10 12 i
2| vaso| 2.0 4 25 0,19 24
3| sn4z| 3.0 6| a2 0.28 a2
41 8125 4.0 8| a9 0.4z a9 70 | —
5] B2.10| 5.0 10| 42 0.34 43 té
6| B2O6| 6.0 12 51 0.39 47 E
7| sass| 6.4 14 56 0.43 52 x )
8l Ba7s| 7.9 16 BO .47 55 ;
9| ases | 8.9 18 53] 0.48 58 ﬂ P
10)] saes2 | 9.9 20 e 0,52 60 s
11| 758 | 108 Pl 7 0.54 61 E
12| 8857 | 119 24 9 0.58 66 e W
13| sass | 120 26 B1 060 57 O
14| sog2 | 13.9 2H Ha 0.63 (S]] E
15| 91687 | 149 a0 it3) .66 72 = o
16| 92.76 | 159 a2 0.68 73 1T
17| vass | 169 a4 0.71 75 (]
18| 9500 | 178 36 0.73 77 20
19| 9616 | 184.9 38 0.74 rird
20| aras | 199 40 0.75 77 "
21| 9857 | 208 42| 0.76 H
o
nna
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PRINCIPAL 5TRESSES KN/m#= * 1 (_}(gj;_____ .

in accordance with

__BS EN ISO 17892: Part8

" QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

Robroyston North. M505

3
% dry weight
Mg/m=
Mg/m=
400 kM fm =
39 kM fm 2
18 i
2 o%:fmin,
0.5mm, thick.
29 kM/m #
15 kM 2
3 Degrees

STRESS / STRAIN PLOT

150

STRAIN (%)
FAILURE

S0 ([ile]

200

2480

20% Sfrain
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SITE

Robroyston North, M505

SPLEC. /STAGE No: 1 2 3
Job NumberM—: 505
Exp.Point .BHS30}- WATER CONI. = 209 % dry weight
PDERTR: 120 m. BULK DENSITY = 2.00 Mag/m?
Description : Mottled brown gravelly sandy clay DRY DENSITY = 1.65 Mg/m?
LN CELL PRESSURES = 100 200 400 kMNfm*®
SPECIMEN/STAGE No : 1 2 3 SHEARSTRENGTH= 35 43 49  kN/mz
CELL PRESSURES = 1w 200 400 kN/m? STRAIN at FAILURE = 7 11 21 9%
WEIGHT OF SPECIMEN = 2101 gms. RATE of STHAIN = 2 2 2 %/min.
DIAMETER OF SPECIMEN = a2 m.m. MEMBHRANE TYPE = Standard Latex — 0.5mm. thick.
HEIGHT OF SPECIMEN= 1ag m.m.
WT.of WET SAMPLE+TIN = &17 gms, AVERAGE SHEAR STRENGTH = 43 kN/m?2
WT.of DRY SAMPLE+TIN = 518 gms.
WT.of TIN = 427 gms, APPARENT COHESION= 30  kN/m?
LOAD FACTOR = s.83 N/Div. ANGLE of SHR. RESISTANCE = 3 Degrees
- F’HESSUHE ZERO = 3 7 13 Div, - )
— - STRESS / STRAIN PLOT
REAL AFEA BTAAN| STHAIN PROVING RiMG DA APPLUED LOAD DEVIATOR 5TRESS i B i j .
- No | cem? % mm | Divs, B ki ~ kN/m?
5281 0
1| s335| 110 gl 11 007 13 W s é‘m‘h'
2| s388| 2.0 4| 20 0.15 28 &
3| 5445| 30 6| 27 021 2] g0 = r :n EEE
4| 5502 4.0 8 aa 0.76 48 i &
5| 6560 | 5O 10 41. [mfj' ac} tg T SRS | NS =
6| 5620 BOD 12 45 (3,37 BiE3 z‘ ”
7| 5881 7.0 14 48 0.40 70 > | .
8| 5743 8D 16 55 0.42 74 s mm
9| saos| 9.0 1B 58 0.46 78 (0]
10| sB71| 10.1 20 62 0.48 a3 % o Eeae i i e
11| 5947 1.1 22 65 0,51 B E
12| 6005 | 121 24 Gl 0.49 B1 50 e e =
; : r i)
13| BQ75 | 131 26 Fic) (.53 HY O
14| 6146 | 141 2B 72 0.52 HE = A ) = =0 s e
15| 62.18| 15.1 30 75 0.55 i % &
16| 6283 16.1 3z 7T 0.57 g0 i - | |
17| 6369 171 a4 74 0.58 1 = @
18| Ga4v| 18.1 a6 1 0.60 a3
19| 6527 1941 an 4 (.63 96 2 T e —
20| ss10] 2041 40 86 .64 ag
— 21 . U] B ey =
DE = = = =
OH H CIHC LES on £ 100 160 200 250
— = W = — STRAIN (%)
: -
FAILURE
d E A
_ 20% Slrain
o
l_']
pol—— -
7
o
)
7]
EE —
e E
)]
i
i
o2 - - — 5 i
gl PLASTIC | BRHFLE-GOMAGLING.
B RS — - o
- o l,/ ,
; NV 1 ¥ | COMMENTS:
]8] 1.0 20 3.0 4.0 5.0 &0 Prepared by ; Vertical Extrusion \ Remeuldiag!
_ PRINCIPAL STRESSES (kN/rm2 * 100) _ | g2mm Diameter Multi-stage test — (pne specimen)
Orignator QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
in accordance with Aitken
BS EN ISO 17892: Part8 - - Laboratories
Checked & Limiled
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Robroyston North. M505
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SPECG./ STAGE No: 1 2 3
Job NumberM—; 505
Exp.Point:S31Z WATERCONT. = 17.6 % dry weight
DEPTH: 3.00 m. BULK DENSITY = 2.10 Mufm3
Descriplion: Grey gravelly sandy clay DRY DENSITY = 1.78 Ma/m?
- AR i CELL PRESSURES = 100 200 400 kN/m2
SPECIMEN/STAGE No: 1 2 3 SHEAH STHENGTH = 128 204 236  kN/mz
CELL PRESSURES = 100 200 400 kN/m? STRAIN at FAILURE = 8 15 21 %
WEIGHT OF SPECIMEN = 1248 ams, RATE of STRAIN = 2 2 2 %%/min.
DIAMETER OF SPECIMEN = 707 m.m. MEMBRANE TYPE = Standard Latex — 0.5mm. thick.
HEIGHT OF SPECIMEN = 151 m.m.
WT.of WET SAMPLE+TIN = 585 gms, AVERAGE SHEAR STRENGTH = 183 kN/m?2
WT .of DRY SAMPLE+TIN = aav gms.
WT.of TIN = 425 gms. APPARENT COHESION= 84  kN/m?
LOAD FACTOR = ag.1 N/ Div. ANGLE of SHR. BESISTANCE = 15 Degrees
B PRESSURE ZERQ = 1 P a Div. i) -
- il == -1 - —— {\
READ | amea Biram| stRan | PROVNG ANGDIA AFPLIED LOAD DEVIATOR STRESS Sk STRESS f TRAIN PLOT
~ No ~em? a mm __[]i:..f._';.__ = _k_l_\!__ kMN/m* h El
3927 (45 & ﬂﬂmﬂﬂm
113980 1.3 5 0,16 an #
2lanaa| 2.6 4 11 0,39 gy &
3| 40.89 4.4 i 16 0.59 143 |
il - =2
4| 4146 | 5.4 H 21 0.78 189 ]
5| 4az05| 6.6 10| 26 0,08 2a2 a
6|aces| 7.9 12| 29 1.09 257 § &
7| a3z28| 0.3 14 a3 1.21 DED E
8| 4302|106 16 37 1.37 312 | i |
9| 4457 | 11.9 18 41 1.52 342 (0] -
10| 4525 | 13.2 20 a7 1.76 389 %
11| 4595 | 14.5 27 50 1,84 A0H - i
12| 4668 | 15.9 24 53 1.95 419 g H
13] 4742 |17.2 26 57 2.11 445 B . o
14| 48,18 | 18.5 28 60 209 462 [ i
15| 4899 | 19.8 0 62 2 31 471 <
16| 4981 |21.2 ag il 2.35 471 a #
17| 5066 | 22.5 34 fid 2,39 471 ()]
18| 5154 | 23.8 a6 it 2.2 470 i gt =
19| 5245 | 251 a8 65 242 462
20| 5339 | 26.4 40 66 2.5 461
Wi e " ! : &
O L ]
M DH H CI HC I_E S 00 S0 10 150 2400 250 L 13}
- — - — == —1| STRAIN (%)
FAILLBE
6 - = =
___2D% Strain
B —-
.
o
=
j? & — - _——  —-}- ———
[
79
=z — — 1 —
T |,
b= i
75 -
n o e R
€ = e P Ke e S
Th e Pl Cogen o
i o8 A
" L= S
| ol / X‘
e /f” / / \ PLASTIC | BREFH-GE-MRAG-ND
3 | | . . COMMENTS:
00 1.0 20 30 4.0 5.0 6.0 7.0 B.0 ] 10. Prepared by : Vertical Exfrusion \demewdiag .
- PRINCIPAL STRESSES (KN/m2 * 100) LN 7 imm Diameter Multi—stage test — [one spacimen)

QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

in accordance with
BS EN |SO 17892: Part8

Robroyston North. M505

Aillken
Laboraltories
Limited




SITE : Robroyston North. M505
i%r
s e = = e e e v SRSl b Lo e TN T
E: SPEC./ STAGE No: 1 2 3
u Job NumberM—. 505
Exp.Point .BHS31L WATER CONT. = 17.9 % dry weight
BEPTH: .20 m. BULK DENSITY = 2.31 Mglm?
Description | Grey gravelly sandy clay P DRY DENSITY = 1.96 Matma
= ) CELL PRESSURES = 100 200 400  kN/m®
SPECIMEN/STAGE No: 1+ 2 3 SHEAR STRENGTH = 9 16 21 KkNimz2
CELL PRESSURES = 1w 2zoo 400 kN/m? STRAIN at FAILURE = 6 11 22 a%,
WEIGHT OF SPECIMEN = aso7 gms. RATE of STRAIN = 2 2 2 s/min.
DIAMETER OF SPECIMEN = 1w m.m. MEMBRANE TYPE = Standard Latex — 0.5mm. thick.
HEIGHT OF SPECIMEN=1aa m.m.
WT.of WET SAMPLE+TIN = sa2 gms. AVERAGE SHEAR STRENGTH = 16 kNim?
WT.of DRY SAMPLE+TIN = 543 gms.
WT.of TIN = 42a gms. APPARENT COHESION = 7 kNim2
LOAD FACTOR = asa N/Div. ANGLE of SHR. RESISTANGCE = 2 Degrees
PRESSURE ZERO = 3 7 13 Di. i - - I
———— - — STRESS / STRAIN PLOT
READ AREA BTRAN| STAAMN PROVING ARG DAL APPLIED LOAD DEVIATOR STHESS o e Y STl
Mo em? | % | mm Divs, kM kMN/m?2
B 44 )
1| 7228| 10 2 8 0.04 B8
2| snz0| 2.1 41 10 0.06 B
i
3| a108| 2.1 8l 13 0.09 11 =) - A U E_ME §
N 4| sr18a| 41 Bl 15 0.11 13 i
n 5| s283| 52 10| 18 0.13 16 & o
b 6| 83| 62 12| 21 0.16 19 E i
Gl f| pags| 7.3 14 27 0.18 21 E |
i B| 8564| B3 16 kR 0.21 24 B — ks |- L
- 9| es62| 9.3 18 45 0.25 24 " &
o 67 62 | 104 20 a7 0.26 a0 B
iy g8 64 | 11.4 22 40 0.29 a3 - B
'-1 e 6a ) 124 o faa2) 0.32 a4 2
o 9077 | 135 26 51 0.34 a7 O | = - o
4 _
“ g1 B7 | 145 28 52 (1,34 ar — &
b 9200 | 155 30 54 0,36 g0 X
5 94 15| 166 a2 56 0.36 40 u}_, Tﬂ
= 9533| 176 a4 57 0.49 41 3 s
. g5 55| 18.7 a6 58 0.40 41 sl b . —
g a7 19| 19.7 as 59 0.41 42 i
o @0 07| 207 40 60 42
g | 21jio3o|2e) 42 i 2 .
E‘E = T P : o T
g n$ =1 e -~ - o
.ﬁ MOHH CIHC LES on 5.0 100 150 L) 250
4 it e = =i ———— = e STRAIN (%)
7 2 .
J FAILURE
R — S St | ____20%Sirain
(@]
(]
*
£
=
.t T | e i .
-
o)
L]
0
I._
o)
(L
N
& " = = =
& o — diommeas
2 PLASTIC | BREHE-GOMROUND
1
5 [ . il &
5 s, . St K S e COMMENTS:
;-5 an 1.0 20 20 4.0 5.0 6.0 Prepared by ; Vartical Extrusion \-Remeuiding.
o PRINCIPAL STRESSES (kN/m? *100) 100mm Diameter Multi— stage test— (one specimen)
QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
in accordance with Aitken
- BS EN ISO 17892: Part8 S Laboratories
Limiled
Robroyston North, M505
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SPEC./ STAGE No: 1 2 3
Job Number M—: 505
Exp.Point :BHS3I5 WATER CONT, = 15.8 % dry welght
DEPTH: 1.20 m. BULK DENSITY = 2.22 Mg/m?3
Description : Grey gravelly sandy clay DRY DENSITY = 1.91 Mafm3
Ve . B N CELL PRESSURES = 100 200 400 kiNim 2
SPECIMEN/STAGE No: 1 2 3 SHEAR STHENGTH= 11 15 26 kN/m?
CELL PRESSURES = 100 =200 400 kN/m? STRAIN at FALURE = 4 7 2 o,
WEIGHT OF SPECIMEN = asv4 gms. RATE of STRAIN = 2 2 2 eh/min.
DIAMETER OF SPECIMEN = 102 m.m. MEMBHANE TYPE = Standard Latex - 0.5mm. thick.
HEIGHT OF SPECIMEN = 198 m.m.
WT.of WET SAMPLE+TIN = 742 gms. AVERAGE SHEAR STRENGTH = 17 kNjm?
WT.of DRY SAMPLE+TIN = &47 gms.
WT.of TIN = 425 gms, APPARENT COHESION = 6  ki/m?
LOAD FACTOR = 883 N/Div. ANGLE of SHR. RESISTANGE = 3 Degrees
PRESSURE ZERO = 3 7 12 Div. " - ) |
llesan i e i - — e — STRESS / STRAIN PLOT
REAIL AFEA BTARAN| STHAN PROVEG ANG DIAL APPLIED LGOAD DEVIATOR STHRESS i [l g i el F—
Ncg_ cm® | % | mm | Divs. J kM kiMfm=
8237 0
1| 8azz2| 10 12 0.08 10
2| gaps| 2.0 4| a8 0.13 16 : E_P
3| 8ag7| 3. 22 0.17 20 e e S = T
4| asa8| 441 a8 25 0.19 23
5| ss8a| 5.1 10 29 0.18 22 e B
6| s775| BA 12 a3 0.23 26 E B
7| sa71| 7.4 14 a7 0.28 40 E . i =3 == =
8| auro|l 82 16 34 0.23 26 QT}’ #
9| gn71| 82 8 44 0.26 29 5] oL
10| 91.74| 102 20 46 029 ag| 4 #
11 | s2BO| 12 pEF 49 (.32 34 - =0 == B S i T =
i)
12| sasal| 123 24 50 (1.33 a5
A B i 0 B n
13| 94488 133 26 53 (.35 47 O
14| 96.11| 143 28 56 0,38 40 - i 31
15| a727| 153 30 54 0.41 42 L ool —m = —_— R |
16| oa46| 163 a2 62 0.43 44 o
17| 9aga| 174 34 67 (.48 48 (] i
iBloco9z2| 184 a6 &0 0.49 49
19 110220| 194 as 6o 0.49 48 0 g Ep— = T _
20[Hoas1| 204 40 72 0.52 50
21 (10aB6| 214 42 75 0.55 52
||ﬂ_ = ._.I__ i
MDHH GIHC LES 00 5.0 1on 50 ane 250
- ' ———— STRAIN (%)
] - — — ST S
FAILUBE
d — —
20% Stran
-
[
¥
o ray —
E3r—
=
b o
78]
18]
L1
it M | e - 4
=
rl
i
Ll
L]
4 i
Ta | . o (e || A — L
PLASTIC | RGP EHN -
i g ! T T .—-'.’:-" - s
0 e =y - " . \\l - i E_QMNTi
n.o 1.0 2.0 3.0 4.0 5.0 6.0 Prepared by : Vertical Extrusion | N
‘L - PRINCIPAL STRESSES kNfm=*100) . 102mm Diam eter Muli— stage test— (one specimen)
O rigi nator QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

[m_r:-c ked &
Appoved

in accordance with

BS EN ISO 17892: Parts_

Robroyston North. M505
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Limiled
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Robroyston North. M505

SPEG. ! STAGE No: 1 2 3
Job Number M—: 505
Exp.Point .BH 330, WATER CONT. = 17.6 % dry weight
BEPTH: 71.28 m. BULKDENSITY = 2.16 Mgim?
Description : Brown gravelly sandy clay -l DAY DENSITY = 1.83 Mgy/m?
. ) B CELL PRESSURES = 100 200 400 kiim®
SPECIMEN/STAGE No: 1 2 3 SHEAR STHENGT H = 12 19 25  kN/m?
CELL PRESSURES = 100 200 400 kN/m? STRAIN at FAILURE = 5 9 22 %
WEIGHT OF SPECIMEN = 2204 gms. HATE of STRAIN = 2 2 2 s/min.
DIAMETER OF SPECIMEN = usaa m.m. MEMBRANE TYPE = Standard Latex — 0.5mm. thick.
HEIGHT OF SPECIMEN= 195 m.m.
WT.of WET SAMPLE+TIN = 563 gms. AVERAGE SHEAR STRENGTH = 19 kiN/m?
WT.of DRY SAMPLE+TIN = as8s gms.
WT.of TIN = 425 gms. APPARENT GOHESION = 9  kNjm?2
LOAD FACTOR = 8.3 N/ Div. ANGLE of 8HR, RESISTANCGE = 2 Degrees
PRESSURE ZERO = 3 1 13 Diw i B - ) B
—ms s i STRESS /STRAIN PLOT
HEAL AFEA BTRAIN| STHAIM PROVRHNG AN GDIAL APPLIED LOAD DEVIATOR STAESS o e ) e Ty —
__l_"_\"_[:- cm? | %% mim Divs. " kM kiN/m*®
5459 O
1| 88,18 1.0 2 7 0,04 (5]
2| 5573 | 2.1 al 0.07 13 " | S
3| 5632 | 3.1 6| 14 0.10 17 EEEEHE
4] 6683 | 4.1 3] 16 .11 20 Emﬂ
Bl 5754 | 549 10 14 0.14 25 T
: , . " = B
6| 58,17 | 6.2 12 22 0.13 23 =
7| 5881 7.2 14 26 0.17 06 E 9 o Geos s
8| 5047 | 8.2 16 a0 0.20 34 (T.‘;
9] 6014 | 9.2 18 a3 0.23 a8 ) &
10| so83 | 103 20 40 0.24 ag %
11 | B154 | 113 2 43 0.28 43 E a0 p—— Tl — —
12| 6226 | 12.3 24 45 0.28 45 o
13| 6299 | 133 26 16 0.29 46 O ®
14| 8375 | 14.4 24 47 0.30 47 - B
15| 6452 | 15.4 30 48 0.31 4B L ol = S | PPPE-——| | SN
16| 68531 | 16.4 ag 48 0.31 a7 E @
17| s6.13 | 174 34 49 0.3z 48 |
18 | 66OG | 18.5 an 50 0.33 40 B
19| 6YH1| 1856 an 50 0.23 48 10 —— s
20 | saBE8 | 205 40 51 0.34 489
21 | 6959 | 216 42 52 0.34 49 | e
0 o == s i dlE S R e P
MOHH CIHCLE S 00 5.0 100 150 20 260
— - — - — —\ STRAIN (%)
J : =
\ f-ﬂll LI i[
4 TEREN — e e N — =
TR 0% Strain
)
=
e @ e - B e E—
=
= i
7))
(
Li
[ 2 SR | T— i
%
(0
w7
LLi
ald
& 4 —_— — B——— S
Fl=ASFHEA-EREEREE | CO MPOUND
______ IS U o ] B |
; — 7S L e b COMMENTS:
oo 10 2.0 3.0 4.0 6.0 6.0 Prepared by : Vertical Extrusion | Remeeing.
- PRINCIPAL STRESSES (kN/m2*100) ——— g3mm Diameter Multi—stage test — (one specimen)

Chriggineztor

| Checked &

Approved
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Robroyston North. M505

Grey gravelly sandy clay

SPEG./ STAGE No:

WATER CONT. =
BULK DENSITY =
ORY DENSITY =

CELL PRESSURES = 100 200 400 ki/m?

SPECIMEN/STAGE No: 1 2
CELL PRESSURES =
WEIGHT OF SPECIMEN
DIAMETER OF SPECIMEN
HEIGHT OF SPECIMEN
WT.of WET SAMPLE +TIN
WT .of DRY SAMPLE+TIN
WT.of TIN

LOAD FACTOR
PRESSURE ZERO
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N/ Div.
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HEAD

PROVNG HNG DIAL

DEVIATOH STHESS

SHEAR STHENGTH
STRAIM at FAILURE
HATE of STRAIN
MEMBRANE TYPE =

AVERAGE SHEAR STRENGTH = 152 kM/m?
APPARENT COHESION = 84 ki/m
AMNGLE of SHR. BESIST ANCE = 10 Degrees

1 2 3
11.2 vt dry weight
2.24 Mal/m®
202 Moim?®

113 160 182 kiM/m
8 13 21 o4
2 2 P shimin.

Standard Latex — 0.5mm. thick.
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1 2 B 0.20 36
2 4 11 0.30 71
3 5 5 0.55 21}
4 ; 3 19 0.70 125
B 3 10| 23 0,66 151 a-
6 3.0 12| 27 .02 177 E
7 0 14| 31 1.17 202 =
3] 0 16| as 1.33 206 G‘;'
g 8.0 18 a8 1.41 247 [{3]
10 A 20 42 1.56 260 e
11 ) | 22 45 1.68 276 —
12 2.1 24 50 1.88 a05 z:':’
13 3.9 2 53 1.49 az0 O
14 % 28 55 2.03 az -
15 5.1 30 58 215 38 <
16 hl ag BO 2.23 346 E
8 ) 7 a4 B1 2.27 348 (]
18 A a6 63 2.35 ass
19 a1 an 63 2.35 a5
20 A 40 65 2.42
21 1 42 67| 2.50
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